SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

Date: 10.DEC 2019 21:35.45

pectrum 3 um 2
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504377 GHz 15.68 dam nd8 down 9.55 MHz ML 2.502838 GHz 15.19 dam nd8 down 9.60 WHZ
T 1 2,496185 GHz -9.44 dBm nd8 26.00 dB TL L 2.498165 GHz -11.81 dam nd8 26,00 d8
T2 1 2,505835 GHz -10.82 dém Q factor 259.5 T2 1 2.505855 GHz -10.79 dém Q factor 258.3
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Date: 10.DEC 2018 213555

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

Date 10.DEC 2019 21.36:25

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.596097 GHz 15.24 dam nd8 down 9.63 MHz ML 2.505617 GHz 15.87 dam nd8 down 9.61 WHZ
T 1 2,588185 GHz -10.20 dBm nd8 26.00 dB TL L 2,588205 GHz -9.66 dBm nd8 26,00 d8
T2 1 2,597815 GHz -10.03 d8m Q factor 269.6 T2 1 2.597815 GHz -10.69 dBm Q factor 270.1
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Date: 10.DEC 2018 21.36:35

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Date: 10.DEC.2019 21.37.05

pectrum b pectrum o
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.683501 GHz 15.66 dBm ndB down 9.77 MHz ML 2.686898 GHz 13.45 dBm ndB down 9.73 MHz
T1 1 2680185 GHz -10.13 dém nds 26.00 d8 T1 1 2.680185 GHz -11.68 d8m nds 26.00 da
T2 1 2,689955 GHz -10.65 dBm  factor 274.7 T2 1 2.689915 GHz -12.31 dm  factor 276.1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM
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(=]

pectrum um
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.497716 GHz 14.56 dBm nd@ down 14.176 MH2 M1 2.506797 GHz 13.64 dBm nd@ down 14,116 MHZ
T 1 2,496427 GHz -11.85 dbm nd8 26.00 dB TL L 2.496457 GHz -11.87 dam nd8 26,00 d8
T2 1 2,510603 GHz -11.92 dam Q factor 176.2 T2 1 2.510573 GHz -13.92 dém Q factor 177.6
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Date: 10.DEC 2019 21.37:45

Date: 10.DEC 2018 213755

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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Spectrum pectrum
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,587036 GHz 15.49 dBm ndB_down 14.326 NMHz ML 2.586796 GHz 13.62 dBm ndB_down 14116 MHz
TL 1 2,585897 GHz -10.30 dBm nd8 26.00 dB TL L 2.585057 GHz -11.58 dam nd8 26.00 dB
T2 1 2,600223 GHz -10.22 dam qQ factor 180.6 T2 1 2.600073 GHz -13.58 dam qQ factor 183.3
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Date: 10.DEC 2019 21:38:25

Date: 10.DEC 2019 2138:35

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM
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pectrum pectrum
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML T 2.683633 GHz 13.65 dBm N down 14.116 MHz ML 2,691301 GHz 12.71 dBm nd@ down 14,176 MHz
T fy 2.675457 GHz -11.76 dam nds 26.00 d8 TL L 2.675397 GHz -12.71 dam nds 26,00 d8
T2 1 2.689573 GHz -11.94 dBm Q factor 190.1 T2 1 2.689573 GHz 14,44 dBm Q factor 189.1
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saronas. FCC RF Test Report

Report No. : FG901409B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

o o
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.511914 GHz 17.12 dBm nd@ down 20.06 MHz M1 2.508557 GHz 16.57 dBm nd@ down 20,14 MHZ
T 1 2,49597 GHz -9.03 dBm nd8 26.00 dB TL L 2,49601 GHz -9.95 dBm n 26,00 d8
T2 1 2,51603 GHz -8.99 dBm Q factor 125.2 T2 1 2.51615 GHz -9.75 dBm Q factor 124.6
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Date: 10.DEC 2019 21.38.44

Cate: 10.DEC 2019 213854

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum 2
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,59296 GHz 17.31 dBm nd@ down 20.1 MHz M1 2.587885 GHz 17.13 dBm nd@ down 20.06 MHZ
T 1 2,58289 GHz -9.32 dBm nd8 26.00 dB TL L 2,58297 GHz -8.35 dBm nd8 26,00 d8
T2 1 2,60299 GHz -8.55 dBm Q factor 129.0 T2 1 2.60303 GHz -9.35 dBm Q factor 129.0
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Date’ 10.0EC 2019 21.40:24 Date: 10.DEC 2018 21.40:34
Spectrum Spectrum
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100,100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.685195 GHz 16.62 dBm nd@ down 20.1 MHz ML 2,683197 GHz 15.39 dBm nd@ down 19,98 MHz
T fy 2,66993 GHz -8.84 dam nds 26.00 dB TL L 2.67001 GHz -10.62 dam nds 26,00 da
T2 1 2.69003 GHz -6.72 dBm Q factor 133.6 T2 1 2.60999 GHz -10.65 dBm Q factor 134.3
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saronas. FCC RF Test Report

Report No. : FG901409B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 4.496 | 4.486 | 8.971 | 9.031 | 13.367 | 13.457 | 18.422 | 18.262
Middle CH 4.476 | 4.466 | 8.971 | 9.011 | 13.457 | 13.457 | 18.262 | 18.142
Highest CH 4.486 | 4.486 | 9.011 | 8.991 | 13.397 | 13.367 | 18.182 | 18.222
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I

Date: 10.DEC 2019 21:33.25

pectrum 3 um 2
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
B ™M1[1] 14.50 dBm) - ™M1[1]
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49801 GHz 14,50 dam ML 2.497151 GHz 13.34 dam
T 1 2,4962522 GHz 10.01 dBm Oce Bw 4,495504496 MHz TL L 2.4962622 GHz 7.43 dm Oce Bw 4.485514486 MHz
T2 1 2,5007478 GHz 8.98 dam T2 1 2.5007478 GHz 9.11 dam

Date: 10.DEC 2018 21.33.38
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 26,60 Gbm  Offset .60 b @ RBW 100 kHz RefLevel 26,80 dbm  OFfset .60 0B @ RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
» ™Il 13.62 dBm| P ™Il 10 dBm|
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CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,594449 GHz 13.82 dem ML 2.593639 GHz 13.10 dBm
TL 1 2,5907722 GHz 8.91 dBm Occ Bw 4.475524476 MHz TL L 2.5807622 GHz 8.38 dBm Occ Bw 4.455534466 MHz
T2 1 2,5952478 GHz 9.46 dBm T2 1 2.5952278 GHz 7.69 dam
L U J - L JU J L]
Date 10.DEC 2019 21:34:06 Date: 10.DEC 2018 213416
pectrum b pectrum o
Ref Level 26,60 Gbm  Offset .60 b @ RBW 100 kHz RefLevel 26,80 dbm  OFfset .60 0B @ RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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10d T . v 14 v 104 7 A e i
[
4 | \ {
o 0 e
/ | ] §
/ | \
10 d 10 d
T ) 7 \
/ | ~ \
20 20 - r
A e,/ IS A |
ey [ s b
= 7 o N Ay
40 d -40 d
50 d -50 d
0 d &0 d
70 -70
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685552 GHz 13.45 dBm ML 2.885672 GHz 12.32 dém
TL 1 2,6852622 GHz 8.40 dBm Occ 8w 4.485514486 MHz TL L 2.6852622 GHz 7.01 dam Occ 8w 4.485514486 MHZ
T2 1 26697478 GHz 7.86 dém T2 1 2.6897478 GHz 7.76 dBm
L I ) ) o L I ) -
Date: 10.0EC 2019 21:34:46 Date: 10.DEC.2018 21.34.56
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum 3 um 2
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
B [IETFN] 16.16 dBm) - ™M1[1] 14.55 dBm)
. AN el B2 8971028971 MHz 0 T1 - AW | B~ T 9.030969031 MHZ]
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-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503418 GHz 16.16 dam ML 2.499342 GHz 14,55 dam
T 1 2,4965045 GHz 10.32 dBm Oce Bw 5.971028971 MHz TL L 2,4965045 GHz 8.62 dBm Oce Bw 9.030969031 MHz
T2 1 25054755 GHz 9.67 dam T2 1 2.5055355 GHz 8.81 dam
L U J wa L JU J L]
Date’ 10.0EC 2019 21.35:25 Date: 10.DEC 2018 213535

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
B ML 16.17 dBm) - ™M1[1] - 15.04 dBm)
20 X 2.5945180 GHz 20 ,{ 2.5967760 GHz]
o N e e W PR T TP Pt £.971028971 MHz 04 A e ey A A FAVAR - LAY 9.010989011 MHz|
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-0 d 40 d
50 d -50 di
60 df 60 df
70 -70
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594518 GHz 16.17 dam ML 2.505776 GHz 15.84 dam
T 1 25805045 GHz 10.13 dBm Oce Bw £.971028971 MHz TL L 2.5854545 GHz 9.84 dBm Oce Bw 9.010969011 MHz
T2 1 2.5974755 GHz 9.58 dam T2 1 2.5074955 GHz 9.27 dom
L U J - L JU J L]
Date: 10.0EC 2019 21.36:05 Date: 10.DEC 2018 213615

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum b pectrum o
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mil1] 14.77 dBm| . mi1] 13.12 dBm|
20d 2.6865180 GHZ| 20 Ca 2.6857990 GHz
04 Ly T L VN ,Fmpq,/- - 9.010989011 MHz 104 . A QEE B 8.991008991 MHZ|
! 4 1 ! 4 1
| \
od * 0 da !
] | / |
10 d 7 1 10 d +
/ |
20 ,’ T o0 _J‘ \\
J ~ /
oo | e s AR o VA )
A dedi] e =
40 d -40 di
50 d -50 d
0 d &0 d
70 -70
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2666518 GHz 14.77 dBm ML 2.685799 GHz 13.12 dém
T1 1 2 6804845 GHzZ 8.64 dBm oce Bw 9.010989011 MHz T1 1 2.6805045 GHz 8.00 dBm oce Bw 8.991008991 MHZ
T2 1 2 6694955 GHz 8.04 dBm T2 1 2.6894955 GHz 7.06 dém
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LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

pectrum 3 um 2
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
B M1[1] 15.05 dBm) - ™M1[1] 12.60 dBm)
20 L 2.5074560 GHz| 20 2.4991240 GHz|
A e NG 3.36663336 N sc By 345654345
10 di T}; e, aeevra I, NPEG L : 13.366633367 MHz 04 o b4 _ o _Qec B, i 13.456543457 MHz
/ | / |
od f 0 da:
{ | J \
I 1 i
10 4 L 10 L
-20 . -20 T
/ Y “ A f
e | \ e il I \ AN |
N L Ve L v v T el 7
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507456 GHz 15.05 dam ML 2.499124 GHz 12.60 dam
T 1 2,4968766 GHz 7.46 dBm Oce Bw 13.366633367 MHz TL L 2.4967867 GHz 6.61 dBm Oce Bw 13.456543457 MHz
T2 1 2.5102433 GHz 9.38 dam T2 1 2.5102433 GHz 7.86 dam
L U J wa L JU J L]
Date: 10.0EC 2019 21.37:25 Date: 10.DEC 2018 21.37.35

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] 1 1 dBm)| - ™M1[1] 13.76 dBm)
20 ™ 2.5909620 GHz| 20 M1 2 90 GHz|
Ti ke e - cc B, 12 13456543457 MHz T A JOEE By - 13.456543457 MHz
10d 7 = 7 2 W 10d ~ o a=
/ | [ )
o di 0 da T
] | | \
10 / ) 104
| /
-20 . 20 i L
30 g P =t T 3. s —t
S W i Vg,
-0 d 40 d
50 d -50 di
60 df 60 df
70 -70
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500962 GHz 13.93 dam ML 2.503539 GHz 13.76 dam
T 1 2,5863167 GHz 8.75 dBm Oce Bw 13.456543457 MHz TL L 2.5862567 GHz 9.30 dBm Oce Bw 13.456543457 MHz
T2 1 2.5997732 GHz 9.85 dam T2 1 2.5097133 GHz 7.39 dam
L U J - L JU J L]
Date: 10.0EC 2019 21:38:05 Date: 10.DEC 2018 2138115

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

pectrum b pectrum o
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.72 dBm| . MiL1] 11.80 dbm)
20d 2.6779750 GHz| 20 . 2.679 30 GHz|
X . p Oce By, p 3.396603397 MHZz Oce By 13.366633367 MHz
o A= i i 1 X L
104 S v 10 LR ) v T %
| 7 |
LE] ods f 3
] | ] !
10 L 10 L
/ \ ‘
i I
-20 -20
/ N ’ \
. el " nadama )
30 B g o oy 0,480 ey v
-40 d -40 df
-50 df -50 de
0 d &0 d
70 -70
CF 2.6825 GHz 1001 pts an 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.677975 GHz 12.72 dBm ML 2.679323 GHz 11.60 dBm
T fy 2.6758167 GHz 7.26 dam oce Bw 13.395603397 MHz TL L 2.5758167 GHz 6.31 dam oce Bw 13.366633367 MHZ
T2 1 2.6892133 GHz 8.90 dBm T2 1 2.68591833 GHz 6.69 dBm
L I ) ) o L I ) -
Date: 10.DEC.2019 21:35.44 Date: 10.DEC 2019 21:38:54
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

o =

pectrum
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B L ™M1[1] 17.81 dBm) - ™M1[1] 16.08 dBm)
20 X - L 2.5005650 GHz 20 - L 2.5065190 GHz]
o LA e T e B 2 18.421578422 MHz w0d T e T T - T 18.261738262 MHZ
/ \ 7
od - 0 da:
/ \ /
10 f \ 10 df ’
20 = T = -20 Py =
oy Naad i R e I vt B T
-0 d 40 d
50 d -50 di
60 df 60 df
70 -70
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500565 GHz 17.81 dam ML 2.505519 GHz 16.88 dam
T 1 2,4968492 GHz 9.61 dBm Oce Bw 18.421576422 MHz TL L 2.4960092 GHz 9.07 dBm Oce Bw 18.261736262 MHz
T2 1 2.5152707 GHz 9.83 dam T2 1 2.5160709 GHz 9.23 dam
L U J wa L JU J L]
Date: 10.0EC 2019 21.39:24 Date: 10.DEC 2018 21.38:34
Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
P M1 16.83 dBm » 16.61 dBm)|
20 — 2.5902430 GHz| 20 2.5874860 GHz
04 LA™ - 18.261730262 MHz 04 11, N 18.141858142 MHz
/ K /
/ / \
od 0 da:
/ [ }
10 : 104 .
J \ / \
A
— 1 PR
-0 d 40 d
50 d -50 di
60 df 60 df
70 -70
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500243 GHz 16.83 dam ML 2.587486 GHz 16.61 dam
T 1 2,5838991 GHz 9.09 dBm Oce Bw 18.261738262 MHz TL L 2,5839291 GHz 6.68 dBm Oce Bw 18.141B56142 MHz
T2 1 2.6021508 GHz 9.11 dam T2 1 2.5020709 GHz 8.75 dam

L I

Date: 10.DEC 2019 21.40:04

L U ]

Cate: 10.DEC 2019 214014

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

(=]

pectrum pectrum
Ref Level 25.60 deém  Offset 580 db & RBW 1 MHz Ref Level 2580 dém  Offset 5.60 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mk . mif] 15.84 dBm|
20d . _ 2.6851150 GHZ| 20 2.6863940 GHz
04 L R T 18.181818182 MHz| 104 R i P .- L 18.221778222 MHz
/ { !
/ /
od 0 e \
f { I
{ \ / \
10 f - 10 L
. 1 [ \
7 T T \
- e — e N
N I ey I el M N Bt
40 df -40 d
50 d -50 d
0 d &0 d
70 -70
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2885115 GHz 17.32 dém ML 2.686394 GHz 15.84 dBm
T1 1 2 670969 GHz 8.83 dBm oce Bw 18.181818182 MHz T1 1 2.6708092 GHz 8.88 dBm oce Bw 18.221778222 MHz
T2 1 26691508 GHz 9.34 dBm T2 1 2.689031 GHz 7.90 dBm

L )

Date: 10.DEC 2019 21:40:44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

Conducted Band Edge

LTE Band 41 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

* = s um c%:
Ref Level 29.78 dBm  Offset 9.78 dB Mode Auto Sweep RefLevel 29.78 dém  Offset 9.78 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit ¢heck PABS | SPURIGNIECHBEKABS PABS
20 thJH BPURIOUS INE_ABS PABS 20 dhfﬁ‘i 'I—'IIRI[P\] 1S LINE ABS PABS
10 dBm ﬂ 10 dBm ‘ {
0 dBm 0 dem l |
10 dem J \ -10 dem J | \_|
20 dam | ] 20 dem Ly |
SPURIOUS_LINE_ABS_ H‘ ” H‘ “ m .
0 dem
-30 dBm |
| i | | [ .
o i N N A TN
b bl - =
50 dBm
40 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | L 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 19.45 dBm -10.55 db
2,475 GHz 2.490 GHz 1.000 MHz 2.48983 GHz 35,09 dem ~10.99 de 2,680 GHz 2 691 GHe 100,000 kHz 2 59001 GHe 217,79 dem e ds
2.480 Gz 2.495 GHz 1.000 MHz 2.49495 GHz -22,89 dém -9.89 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69116 GHz -17.28 dBm -7.28 dg
2:495 Gz 2.496 GHz £0.000 kHz 2.49597 GHz -19.35 dam -6.35.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60514 GHz -25.75 dBm -12.75 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 20.94 dem -9.06 d& > 856 GHz 5716 GHz 1.000 MHz 565708 GHe 5615 dbm EREYT
.
Il - j ( b

Date: 10.DEC.2019 21:54°41

Date: 10.DEC.2019 22:02:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

{ ‘J o
P um :%:‘ Sp um 7
Ref Level 20.78 dBm  Offset 9.78 db Mode Auto Sweep RefLevel 20.78 d&m  Offset 9.78 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPUEIRGECHBEKABS PABS
20 thJH BPURIOUS INE_ABS PABS 20 dbwi J\'_PIIH[U 1S LINE ABS PASS
10 dem 10.dem
0 dém \
-10 dBm l \_|
0 da, i I
SPURIOUS_LINE_ABS_
-30 dBm
L Lo ‘"‘L‘m
b L 40 dBm |H Loy oy )
o il : L8 VAR TR
Ll L 30 don
50 dBm
-0 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.68593 GHz 5.52 dBm -24.08 db
2.475 GHz 2.490 GHz 1.000 MHz 249008 GHz -29.20 dBm -4.20 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69002 GHz -24.08 dBm -14.08 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49361 GHz -22.71 dém -9.71 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -18.68 dBm -8.68 dg
2,495 GHz 2.496 GHz 50.000 kHz 2,49598 GHz -27.77 dém -14.77 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69567 GHz ~26.22 B 13228
2,498 GHz 2.501 GHz 100,000 kHz 2,49653 GHz 7,56 dem -22.44 dB .606 GHz 2.715 GHz 1.000 MHz 5.69850 GHz 29.76 dBm 478 dn
.
I J1 £
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 29.78 dbm  Offset 5.78 dB Mode Auto Sweep RefLevel 20.78 dem  Offset 9.78 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIGNIECHBEKAR PABS
20 th“H EPURIOUS INE_ABS PABS 20 dhfﬁ‘i S PURIOUIS PABS
i i
10 dem i 10 dBm {
0 dBm J[ \l 0 dem I
-10 dem . -10 dem ]
-2 dam ' \ 20 dem - T
SPURIOUS_LINE_ABS_ ‘ ‘ J \ h ‘ .
30 dem | \” “ ” |\ r 0 dem | |
\ L4 o | [ N
40 dBm 1 Ll T I
| Nl L A J ) | L1
Sl L L A L R
50 dBm
-60 dem ‘
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.68971 GHz 18.43 dBm -11.52 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48915 GHz -20.52 dém -4.52 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -18.91 dBm -8.91 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49472 GHz -17.84 dem -4.84 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -15.31 dBm -5.31 de
2.495 GH2 2.496 GHz 50.000 kHz 2.49600 GHz -21.55 dam -8.55 d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60530 GHz -27.97 dBm -14.97 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49536 GHz 20.19 dem -9.81 d& > 856 GHz 5716 GHz 1,000 Mz 3 63650 CHe 3159 cbm 659 db
i ] L il ]

Date: 10.DEC.2019 22:52°41

Date: 10.DEC.2019 22:03:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.78 dBm
SGL Count 100/100

Offset 2.78 dB Mode Auto Sweep

Spectrum

Ref Level 22,78 dBm
SGL Count 100/100

Offset 9.78 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPUEIRGECHBEKABS PABS
20 dh’_[_n-! EPURIOUS INE_ABS PABS 20 dbwl !\'_IJIIHHJ 1S LINE ABS PASS
10 dem 10dem
0 dem F g T
10 derm ‘ rw dem ‘l \_|
[ J 20 dem L |
SPURIOUS_LINE_ABS_ r |
"
SO "M = T
| ‘ ] 1
40 dBm T W ' -40 dem e | ‘{ "J H H‘ J
"M... "
,LJL.I l bl 1[ o -50 dBm i I
50 dBm
-0 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68920 GHz 5.64 dBm -24.36 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48908 GHz -29.48 dém -4.49 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69002 GHz -27.64 dBm -17.64 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -20.97 dém 7.7 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69136 GHz -22.85 dBm -12.85 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -30.60 dém -17.60 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69530 GHz -30.01 dBm S1701d8
2,498 GHz 2.501 GHz 100,000 kHz 2,49937 GHz £.42 dém -23.57 dB .606 GHz 5716 GHz 1.000 MHz 5.65806 GH2 32.35 dBm 736 dn
.
Il 1 i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 29.78 dBm  Offset 2.78 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 22,78 dBm
SGL Count 100/100

oOffset 9.78 d& Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit dheck BAES | SPURIGHIECHBEKAR PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS ZDdth SPURIOUS LINE ABS PABS
10 dBm f 10 dBm ,ﬁl
0 dBm , 0 dém J \
-10 dem FJ -10 dBm J ll I__|
20 dAam 0 ‘
SPURIOUS_LINE_ABS_ ] “
-30 dBm y i ‘*\ ‘ L ﬂ
ane, VT ORI RO
, RS FESECN Y [ A i [}
h"]“w W -60 dBm.
50 dem ‘
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.506 GHz |5 ER0e v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68839 GHz 18.86 dBm -11.14 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49039 GHz -41.11 dém -16.11 d8 2.690 GHz 2.691 GHz 200.000 kHz 2.69011 GHz -22.05 dBm -12.05 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -28.73 dém -15.73 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69124 GHz -32.63 dBm -22.83 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49588 GHz -25.32 dBm -12.32 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69556 GHz Z41.92 dBm 28,92 db
2,496 GHz 2.506 GHz 100,000 kHz 2.49658 GHz 20.78 dBm -9.22 d& 2.700 GHz 2.715 GHz 1,000 MHz 5.70024 GHz ~46.81 dBm ~51.81 dB
i ] L il ]

Date: 10.DEC.2019 22:09:12

Date: 10.DEC.2019 22:17:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.DEC.2019 22:11.28

] um mv:
Ref Level 29.76 dbm  Offset ©.78 dB Mode Auto Sweep RefLevel 20,78 dém  Offset 9.78 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPUEIRGECHBEKABS PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dbwl J\'_I-'IIHHHIH INE ABS PASS
10 dem 10dem
Moyt 1 . Al a1 i e
0 dam Ll et l
-10 dBm I ! 10 dem ‘ I;*‘
E I ‘ 20 dBm !
SPURIOUS_LINE_ABS_ |‘l l~
30 dem -30 dBm w"}-w
r aa VO
. . 40 dBm
40 dBm ety ™
-50 dBm =
-
50 dBm
-0 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68835 GHz 4.08 dBm -25.92 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49038 GHz -31.32 dém -6.32 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -27.76 dBm -17.76 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49464 GHz -28.77 dem -15.77.d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60103 GHz -28.03 dBm -18.03 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49533 GHz -30.13 dém -17.13 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69521 GHz 31 41 dBm 1641 0B
2,498 GHz 2.506 GHz 100,000 kHz 2,49867 GHz 5,07 dém -24.93 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70360 GHz 38.73 dBm Ci573 B
.
I 1 i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 29.78 dBm
SGL Count 100/100

Offset 2.78 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 2078 dém  Offset 9.78 dg

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit dheck BAES | SPURIGIECHBEKAR PABS
20 ghie _$PURIOUS | INE_ABS PASS 20 oblfe- SPURIOUS LINE ABS PASS
10 dBm 10 cBm "‘
0 dBm l 0 dém } L
-10 dem } -10 dBm r l I__|
20 dam J 20 dBm ! !
SPURIOUS_LINE_ABS_ J Vh l
,
-30 dBm I I F! f? cBm ﬂ U
o vl o em——
m-
Lokl b WWM l 1 ‘| sh dem: ﬂl “}FM L
" oot iboltribettonta B bt Ly
ki W 50 4B
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHZ 8004 pts Stop 2.506 GHz |5 ER0e v
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7.000 GHz 10,000 GHz 1.000 MHz 7.77262 GHz -46.08 dBm -21.08 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.77262 GHz -46.08 dBm -21.08 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.89251 GHz -44.36 dBm -19.36 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.85251 GHz -44.42 dBm -15.42 db
14.000 GHz 18.000 GHz 1.000 MHz 17.04087 GHz -42.23 dBm -17.23 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.91601 GHz -42,07 dBm -17.07 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.87315 GHz -41.52 dBm -16.52 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.86415 GHz -41.65 dBm -16.65 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 10.DEC 2019 22-07:08

Spectrum ué]
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Spurious Emissions Spurious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -49.70 dbm -24.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.75112 MHz -48.64 dBm -24.64 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46929 GHz -49.15 dBm -24.15 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45859 GHz -49.80 dBm -24.80 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.71906 GHz -47.29 dBm -22,20 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.71536 GHz -45.19 dBm -20.1% dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -44.77 dBm -19.77 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.97625 GHz -44,87 dBm -19.87 d8
7.000 GHz 10,000 GHz 1.000 MHz 2.05607 GHz -42,41 dBm -17.41 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.05607 GHz -43.71 dBm -18.71 d8
10.000 GHz 14.000 GHz 1.000 MHz 12.85385 GHz -44.18 dBm -19.15 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.89651 GHz -44.31 dBm -19.31 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.89801 GHz -42.08 dBm -17.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.89551 GHz -42.,05 dBm -17.05 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85315 GHz -41.19 dBm -16.19 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.87215 GHz -41,70 dBém -16.70 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 903.62319 MHz -49.73 dBm -24.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.76662 MHz -40.66 dBém -24.66 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45196 GHz -49.53 dBm -24.53 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46597 GHz -49.31 dBm -24.31 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.79412 GHz -48.83 dBm -23.83 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.81121 GHz -48.681 dBm -23.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99350 GHz -42.01 dBm -17.01 dB 3.000 GHz 7,000 GHz 1.000 MHz 4.99350 GHz -42,39 dBm -17.39 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.89627 GHz -46.15 dBm -21,15 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,15839 GHz -46.30 dBm -21.30 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.84285 GHz -43.85 dBm -18.85 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.85339 GHz -44.21 dBm -15.21 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.93051 GHz -42.12 dBm -17.12 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.91251 GHz -42.,22 dBm -17.22 d8
18.000 GHz 27.000 GHz 1.000 MHz 15.84115 GHz -41.60 dBm -16.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.86065 GHz -41.62 dBm -16.62 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 10.DEC 2018 22:15:18

Date: 10.DEC 2019 2216:13

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dem  Offset 9.78 d& Mode Auto Sweep Ref Level 0.00 dem Offset 9.75 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 862.93103 MHz -49.60 dBm -24.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 859.17781 MHz -48.58 dBm -24.58 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46081 GHz -49.50 dBm -24.50 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45638 GHz -49.43 dBm -24.43 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.82218 GHz -48.95 dBm -23.95 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.80110 GHz -48.05 dBm -24.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -44.52 dBm -19.52 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98875 GHz -44.,40 dBm -19.40 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.76612 GHz -44,55 dBm -19,55 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.40835 GHz -46.31 dBm -21.31d8
10.000 GHz 14.000 GHz 1.000 MHz 11.83401 GHz -44.23 dBm -19.23 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.52501 GHz -44.25 dBm -15.25 db
14.000 GHz 18.000 GHz 1.000 MHz 15.80201 GHz -42.23 dBm -17.23 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.91451 GHz -42,04 dBm -17.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.86615 GHz -41.78 dBm -16.78 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.86615 GHz -41.63 dBm -16.63 d&
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Highest Channel / 16QAM
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 847.54372 MHz -49.52 dBm -24,52 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.09595 MHz -40.53 dBm -24,53 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45850 GHz -49.68 dBm -24.68 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.30155 GHz -49.46 dBm -24.45 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.83044 GHz -48.77 dBm -23.77 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.84311 GHz -48.93 dBm -23.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -44.64 dBm -19.64 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99125 GHz -44.70 dBm -19.70 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.04208 GHz -44.,63 dBm -19,60 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.04208 GHz -46.16 dBm -21.16 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.84735 GHz -44.23 dBm -19.23 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.83680 GHz -44.48 dBm -15.48 db
14.000 GHz 18.000 GHz 1.000 MHz 15.92251 GHz -42.27 dBm -17.27 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.91401 GHz -42.16 dBm -17.16 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85615 GHz -41.52 dBm -16.52 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.85215 GHz -41.60 dBm -16.60 dg
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spects 1 ué]
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -49.62 dbm -24.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 763.07086 MHz -48.58 dBm -24.55 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46081 GHz -49.58 dBm -24.58 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47445 GHz -49.28 dBm -24.28 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.79241 GHz -49.02 dBm -24.02 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.83500 GHz -48.93 dBm -23.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -43.77 dBm -18.77 dB 3.000 GHz 7,000 GHz 1.000 MHz 4.99400 GHz -43.71 dBm -18.71 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.15380 GHz -46,35 dBm -21,35 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.15789 GHz -46.02 dBm -21.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.81101 GHz -44.32 dBm -19.32 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.50951 GHz -44.28 dBm -15.28 db
14.000 GHz 18.000 GHz 1.000 MHz 15.91001 GHz -42.08 dBm -17.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.02687 GHz -42,01 dBm -17.01 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.87265 GHz -41.61 dBm -16.61 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.84215 GHz -41,47 dém -16.47 dB
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 731.20190 MHz -49.61 dBm -24.61 db 30,000 MHz 1,000 GHz 1.000 MHz 732.65617 MHz -49.76 dBm -24.76 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46118 GHz -49.74 dBm -24.74 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46671 GHz -49.53 dBm -24.53 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.84738 GHz -48.88 dBm -23.88 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.80153 GHz -48.98 dBm -23.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.17298 GHz -44.26 dBm -19.26 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.95226 GHz -44.56 dBm -19.56 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.75912 GHz -45.,25 dBm -20,25 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.75012 GHz -46.,23 dBm -21.23 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.83940 GHz -44.27 dBm -19.27 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.86189 GHz -44.36 dBm -15.36 db
14.000 GHz 18.000 GHz 1.000 MHz 15.80451 GHz -42.07 dBm -17.07 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.03237 GHz -42,06 dBm -17.06 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.86065 GHz -41.77 dBm -16.77 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.84715 GHz -41.80 dBm -16.80 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ué]
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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—bRURIGUE e ABS .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
40 dBm — -40 dBm —
4 et AN = i~ o remmp—_ ~ W M pue !
tedistigie i
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 920.61719 MHz -49.55 dbm -24.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 958.55322 MHz -48.61 dBm -24.61 db
1.000 GHz 2,475 GHz 1.000 MHz 2.30929 GHz -49.60 dBm -24.60 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47224 GHz -49.57 dBm -24.57 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.79426 GHz -48.84 dBm -23.84 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.8181% GHz -48.90 dBm -23.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -44.39 dBm -19.39 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99475 GHz -44.,63 dBm -19.63 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.02758 GHz -44,46 dBm -19,46 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.02758 GHz -45.,22 dBm -20.22 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.84735 GHz -44.31 dBm -19.31 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.84989 GHz -44.,00 dBm -15.00 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.91051 GHz -42.10 dBm -17.10 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.35396 GHz -42.12 dBm -17.12 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85565 GHz -41.56 dBm -16.56 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.87465 GHz -41.61 dBm -16.61 dB&
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 861.11694 MHz -49.62 dBm -24.62 db 30,000 MHz 1,000 GHz 1.000 MHz 84996752 MHz -49.59 dBm -24,59 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.44827 GHz -49.49 dBm -24.49 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.28901 GHz -49.73 dém -24.73 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.769189 GHz -48.81 dBm -23.81 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.62474 GHz -48.77 dBm -23.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99450 GHz -41.34 dBm -16.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.99450 GHz -42.79 dBm -17.79 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.14830 GHz -46,40 dBm -21,40 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.80427 GHz -46,09 dBm -21.00 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.95751 GHz -44.36 dBm -19.36 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.84269 GHz -44.25 dBm -19.25 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.05087 GHz -41.83 dBm -16.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.63192 GHz -42.26 dBm -17.26 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.87565 GHz -41.66 dBm -16.66 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.84765 GHz -41.80 dBm -16.60 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 41/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 875.65967 MHz -49.82 dbm -24.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 856.75412 MHz -48.68 dBm -24.65 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47408 GHz -49.78 dBm -24.78 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46007 GHz -49.66 dBm -24.66 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.84425 GHz -48.99 dBm -23.92 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.80523 GHz -48.01 dBm -24.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.16848 GHz -44.30 dBm -19.30 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.96975 GHz -44.24 dBm -19.24 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.75262 GHz -45,99 dBm -20,99 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.75262 GHz -46.17 dBm -21.17 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.81080 GHz -44.32 dBm -19.32 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.83890 GHz -44,07 dBm -15.07 db
14.000 GHz 18.000 GHz 1.000 MHz 17.04837 GHz -41.98 dBm -16.98 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.91451 GHz -42.15 dBm -17.15 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.86915 GHz -41.69 dBm -16.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.86865 GHz -41,70 dBém -16.70 dB
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Date: 10.DEC 20189 224515

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10.DEC. 2019 22.50:41

Spectrum k= Spects 1 o
Ref Level 0.00 dem  Offset 9.78 dg Mode Auto Sweep Ref Level 0.00 dem Offset 9.78 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs 10 dBre—BAURIOUS LINE ABE paks
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
derm — -40 dBm
— ” e Moy s, i
bl . <o el
edihia sl
60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -49.64 dBm -24.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 033.24583 MHz -40.50 dBm -24.50 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47260 GHz -49.84 dBm -24.84 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45196 GHz -49.72 dBm -24.72 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.84367 GHz -48.99 dBm -23.99 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.82090 GHz -48.87 dBm -23.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -44.54 dBm -19.54 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93926 GHz -44.73 dBm -19.73 d8
7.000 GHz 10,000 GHz 1.000 MHz 2.01358 GHz -44,33 dBm -19,32 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.01308 GHz -44,99 dBm -19.99 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.85051 GHz -44.47 dBm -19.47 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.85689 GHz -44.35 dBm -19.35 db
14.000 GHz 18.000 GHz 1.000 MHz 15.80851 GHz -41.81 dBm -16.81 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.90501 GHz -41,99 dBm -16.99 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85315 GHz -41.77 dBm -16.77 db 18.000 GHz 27,000 GHz 1.000 MHz 19.86415 GHz -41,71 dBém -16.71 d&
\ ) , o ( Il ]

Date: 10.DEC.2019 225136
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saronas. FCC RF Test Report

Report No. : FG901409B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0004
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0020

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0005
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB. FCC R F

Test Report

Report No. : FG901409B

LTE Band 7 CA

26dB Bandwidth

Mode ‘ LTE Band 7 CA : 26dB BW(MHZz)
QPSK
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 29.85 - 25.275 30.45
Middle CH 29.85 - 25.325 30.45
Highest CH 29.91 - 25.375 30.629
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.825 30.09 34.825 39.88
Middle CH 34.895 30.09 35.035 39.96
Highest CH 34.825 30.33 34.895 39.8
Mode LTE Band 7 CA : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+5MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 29.79 - 25.225 30.629
Middle CH 29.97 - 25.275 30.509
Highest CH 29.85 - 25.225 30.509
BW 15MHz+20MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.685 29.97 34.895 39.8
Middle CH 34.825 29.97 35.035 39.88
Highest CH 34.895 30.15 34.965 39.88
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saronas. FCC RF Test Report

Report No. : FG901409B

LTE Band 7 CA

QPSK

Lowest Channel / 10MHz+20MHz

Spectrum

=

Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz
lo Att 30ds SWT  G.dps @ VBW 3MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1]

\ __nde
T Vo Bery TN
q factor

) 20850000000 MHZ|

17.19 dBm)|
2.5041610 GHz
26.00 dB|

\ 83.9

/

1

-10 dém T
f
|

-20 d8m -

-y

e .

30 e

40 dBm

-50 dam

-60 dém

-70 dBm

CF 2.51495 GHz 1001 pts

Span 60.0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value | Function |
M1 1

Function Result |

2504161 GHz 17.13 dBm nd@ down
TL 1 2,499965 GHz -8.78 dBm nd8
T2 1 2529915 GHz -8.81 dBm Q factor

29,85 MHz
26.00 d8
83.9

Date: .0EC.2019 16.17.17

Middle Channel / 10MHz+20MHz

Date: 6 DEC.2018 16:32.27

Spectrum i
Ref Level 26.00 dém  Offset 6,00 dB @ RBW 1 MHZ
o Att 0B SWT  G.éps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
17.16 dBm
20d 2.5254600 GHz|
. fal s - 26.00 dB|
0 ] YA \ 29.850000000 MHz|
{ 3 84.6
\
0 den
i 15
-10 dam f .
| \
-20 dam " v
FUS BT e I
-0 dém e
-401 dBm
-50 dam
-60 clBm
-70 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.52546 GHz 17.16 dBm ndB_down 29,55 MHz
TL 1 2,519945 GHz -6.43 dBm nd8 26.00 dB
T2 1 2,549795 GHz -8.76 dBm Q factor B84.6

Highest Channel / 10MHz+20MHz

Spectrum

&

Ref Level 26.00 cBm  Offset 6,00 b & RBW 1 MHz
o att 30dB SWT  0dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MiL1]

/ T A A ~ ndf,
i 7w =7 B
i Q'factor

S

17.49 dBm)|
2.5439010 GHz

26.00 dB|

29.910000000 MHz|

5 85.1

-10 dém

-20 dBm

30 dém-

40 dBm:

-50 dam

-60 dém

70 dBm

CF 2.55505 GHz 1001 pts

Span 60.0 MHz

Marker
Type | Ref | Trc | X-value | ¥-value | __Function |
ML 1

Function Result |

2543901 GHz 17.49 dBm ol down
T1 1 2,540005 GHz -8.67 dBm ndg
T2 1 2569915 GHz -8.05 dBm Q factor

29,51 MHz
26.00 d8
B5.1

Date: 9.0EC.2019 16:21:27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 CA

QPSK

Lowest Channel / 15MHz+10MHz

Lowest Channel / 15MHz+15MHz

pectrum o Spectrum l"%‘
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ Reflavel 26.00 dim  Offset 6.00 db = RBW 1 MHZ
o Att 30de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  S.é4us @ VBW 3IMHz  Made Adto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
P - MI[1] 16.52 dBm)| N MI[1] 16.63 dBm
20 ) 2.5060810 GHz 20 2.5129620 GHz
[ e o PHB 26.00 dB ndg 26.00 dB
10 i BT N 25.275000000 MHZ| 10 7 7 ey T 30.450000000 MHz
Q factor \ 99.2) / Q factor \ 82.5
ad | 0
e !
-10 dom 1 -10 dem
1 di r
20 d — + -20 —7 f
T \ N IS et P e
308 SN 308 L
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.512375 GHz 1001 pts Span 50.0 MHz CF 2.515 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2506081 GHz 16.52 dam nd8 down 25,275 MHz ML 2.512962 GHz 16.63 dam nd8 down 30,45 WAz
T1 1 2,499608 GHz -9.91 dBm nd8 26.00 dB T1 L 2499655 GHz -10.09 dBm nd8 26,00 d8
T2 1 2,524962 GHz -9.13 dBm Q factor 99.2 T2 1 2.530105 GHz -8.63 dBm Q factor 82.5
(S I 4 - L JL 4

Date: 10.DEC. 2019 14.40:56

DCate: 9.DEC. 2019 19:15:07

Middle Channel / 15MHz+10MHz

Middle Channel / 15MHz+15MHz

pectrum o Spectrum l"%‘
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ Reflavel 26.00 dim  Offset 6.00 db = RBW 1 MHZ
o Att 30de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  S.4us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
N ™M1[1] 15.43 dBm) P N ™M1[1] 16.44 dBm)|
20 | x. 340 GHz| 20 2.5230720 GHz|
o B S AT 26.00 dB Pl e A et L ndB - 26.00 dB
1 7 T Buw \ 25.325000000 MHz 10 7 7 BT 30.450000000 MHz
/ Q factor 3 99.7 / Q factor \ 82.9
od l, od #
/ ‘ |
T T — |
> e el N
Vg fa AN W e
40 -40
50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2.534975 GHz 1001 pts Span 50.0 MHz CF 2.535 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,526034 GHz 15.43 dBm nd@ down 25.325 MHz M1 2.523072 GHz 16.44 dBm nd@ down 30,45 MHZ
TL 1 2,522233 GHz -10.90 dBm nd8 26.00 dB T1 L 2.519715 GHz -8.51 dBm nd8 26.00 dB
T2 1 2,547562 GHz -10.82 dém Q factor 99.7 T2 1 2.550165 GHz -8.74 dBm Q factor 82.9
L I 4 - [S JL 4

Date: 10.DEC 2019 145226

Date: $DEC. 2018 19:41:07

Highest Channel / 15MHz+10MHz

Highest Channel / 15MHz+15MHz

pectrum - Spectrum l%‘
Ref Level 26.00 dbm  Offset 600 OB & RBW 1 MHZ Reflevel 26.00 dbm  Offset 6,00 0B & RBW 1 MHz
o att 30de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT o att 30d6 SWT  O4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 17.05 dm| mif1]
20d 2.5526800 GHZ| 20d
AN e AN 26.00 dB| o NdB ~ 26.00 dB|
0 ] v Bw Y 25.375000000 MHz| 0 17 s 30.629000000 MHz
{ Q factor \ 100.6) / Q factor 83.1
od J | od
-10 dBm T ﬁ -10 dém
20 dB | 1 -20d —
o \ o I
-30d = -30 df =
-
a0 -40
50 d -0 d
-6 dBm -60 dém
7od 70 d
CF 2.557575 GHz 1001 pts Span 50.0 MHz CF 2.555 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,55268 GHz 17.05 dém ndB down 25,375 MHz ML 2.543851 GHz 15.43 dBm ndB down 30,629 MHz
T1 1 2,544838 GHz -9.01 dém nds 26.00 dB T1 L 2.539595 GHz -11.37 dam nds 26.00 d&
T2 1 2570212 GHz -8.72 dBm  factor 100.5 T2 1 2.570225 GHz -9.91 dBm  factor 83.1
— — —
L L J - L JL J
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